SRR R
" i s | K :
. . . - Y . . o \5 1"1‘ . "\ :
e . o COMPACT TRAGTORS = _ - R : ‘
S j ) _ : © 20120 o N L . L | _
o S ' Parts Catalog 8—3220 C o oL R . v .
. ,ﬁ\.-f | ? . . R . = : .ot N L ~ - - .
. L . B o : ALPHABETICAL INDEX :
= K N - 5 - Toe ‘. I N B v -7 : v i A B M . )
T S T e e 1-92-RP-500-251 ~ - . T v e T L e : o ‘
S e - o . v . S e R _
~ sl 'ENGINE SECTION . . SRR |
. - R ' U'Page Grd - 7 - Pags  Gnd
} L - i Air Cleaner . . . . . . e, ... 13 >~ B2 Filter, Breather ... ..... e 15. ' B4 -
: Cd - . . ) | Baffles, Engine Air ... ....... epe=y 16% - B4 Flywheel............. e ... B A8
g o . ‘ SR _ h iBase Engine Qi ............. .. T 9 . A12 FuelFilter ..........%.......... L. 19 B8 |
i . : B ' z - | Battery : . ... ... e PRI “-. 45 D6 FuelSystem ................... ;119 " BB,
» s ‘ . , . . ‘ o Ca ! Breather, Crankcase ....." .. oe...’ 1B~ B4 -GasketKits.......l............ 17 . B6
o ' i Camshaft . ...............u.0 .~ 5 A8 Governor ............. PR 13 . B2
. - | Carburetef .:........ L.woooae. 011 A4 Magneto Armature ... .9 -Al2
- ’ - - ~ - . _Connecting Rod ......... PRI - - A8 Mounts, Engine........ ST - .21. - B10O
’ S . Counter Weight ... ....... ceeae '5 A8 Muffler . . .. T L - T -
. | Trankshaft ... .5 A8 QilFiter ...............0...... % 9 _ A12
" oyl . 3 . ; CylinderBlock.........~..... e 7 A10 Piston...... S e 5 ., A8
R _ - - : - - i Cylinder Head = .. ... e . T.es 7 7 A0 SparkPlug ...... e I S 9 A12:
o A ' Dlpstlck Assambly . ... FERRE N .8 A12 Starter ....... e cem-. . 17 " BB
. K - . Electrlcal Systemm_. STew 0 9 . A12 Tank, Fuel ...l L 19 )
: Engme Block & Attachlng Parts ..... -7, A0 .Throttle Ilnkage. S e - 19 B8
. ) ' 1 Exhaust Svstem L T T e ;ldS ' , B4 Valves - .. ... L L ' 7 A10
AR . L : - RS 3R s T u v o ‘ i '
i " . S c N L . .. $% .- - BASIC TRACTOR SECTION " .
i ] ! Axte, Front .. 7. ... e mi S 31 C6 Implement Lift L. .. e ... 37 'c12
. o . . Be[ts&Pullevs 5..'.....;,‘.'."'....,:.» 35 C10 Mounts, Engine. . . ... .. i, ... 21 . B10
s7 .- ' : ‘ Brakes ......... pesii-e....n..  33. C8 PTOClutch...... e L.l 230 Bi2
S - ' : {Decals ........, e 49 D10 Seat, Operator's . ......... - | -C2
- - i Electrical System P LS 45-47 'D6-D8 Steering Wheel & Gear .. ...... 29 Cc4.
‘» ) ‘ o : TFRNGers - ... i . 27 C2 Transaxle .....%....... Lo L. 39-43 C14-D4

L K T : CeoTL TR T N i Frame..,............. e . -2 B14 Travel Control . . ... e 33 c8

o . - ST ) ) T ’ L P 7 s Grilles ... e PR 25 B14 Weight Box, M13 . ... ... 51 . D12

' - : S ' ST cohY T b Hieh Lo . 25, B14 Wheels Front and Rear e N & C6
Lo N B L o L JAHood L. ... L. C e e ‘25 B14 . - . ‘

3

ST Y R TU NN
s
i




" UAR-

_ is only avallable as a component of an assembly or

VT

'.j, '5:-*":1"_.' gy ‘ “

o ‘ . .‘.

The rear mdex i \a numerlcal\lnd x -of tha part

numbers and pages on wl?lch these numbers are
-shownv - ‘ VoL i

WLUSTRATION

Each-illustration in this catalog sho s a group of
parts or ¢omponents. These parts and components
ate aligned approximately as the pahs and com-
‘ponents on your machine. Each part and component

~in an illustration has a reference number. These
reference numbers are in a list on the page opposite
of the illustration. Next to the reference number is
the part numbber, descnptlon and required quant:ty
. of the part shown in the illustration.

“"Use as required’’ mdrcates that the part
quantuty is vanable ‘g

NSS - “Not sold separately” indicates that the part

the part must be purchased iocally. If the part is an’
assembly component, the’ descrintion will be ‘in-
dented under the assembly descrlptlon in the parts .
list. o

»

3. Total.quantnty of e_ TIr:h part or.component.’

4, Product ‘model n:umiier :- T

CoL Ty ENERaL INFORMATION.

PAHT§ OBDERS

-

All orders must mcluT the following information:

. 1. -Correct part number o
groups or assemblres |.|. . i . - 7! .

h2, Complete dESCrlptiDn of part or component

i- "

6 Method for sending the parts

l

7 Complete ‘and correctg address

CATALOG REVISIONS m /

n ' o

As the product changes ne\gv pages will be’ avallable .

for your catalog. A notice wﬂl be |ssued

IMPOFITANT Put all rewsrons into the catalog as

P soon as possnble P

- . RIGHT HAND AND LEFT HAND
, IDENT!FICATION T

\
'

The waords nght hand (RH} and left hand (LH) as us- -

ed in this cataiog indicate the dlrecuon while you are

|n the: operator's seat in the' normal operating

. ‘position.
OIL - "Obtam locatly”’ .
- “’Footnotes’’ are added to a part number when / .
" more information is needed for identification. They .. N
' - only relate to the part numbers’ indicated.
INDENTED DESCRIPTIONS - -
An assembly can have many components. The com-
ponents of an assembly are indicated by an indented *
-description. The quantity for an indented part is the,
total needed for that complete assernbly See the ' '
examp]e : T - .
REF.- PARTNO.  DESCRIPTION \/ ; : REQ'D
o C'.55159  CYLINDER ASSY - rear steenng ................................. S
. 28 C 56208 SOCKET ASSY -rearcylirider . ... ... ... n ol o i, 1
29 C 55956 PLUG - adjusting, sockét assy ...................... e 1
30 C. 55957 - .SEAT -socketball ... X, . ... ... .. ... . . ... e 2.
31 - C. 56210 SPRING - socket . .... A 1
.32 C 56208 SEAT - S0CKETSPIING « . - X e v v v vmee e il "
|33 G .45175 CLAMP ASSY - socket BSSY .o i1
) - 16- 836 BOLT - 1/2" x 2-14" NR Hex .. .0 ... ... vl o N
34 132- 104 PIN - cotter, 3/16” % 3" . 4. ... .o . M e . 1
35 " C 55889 STUD - ball, socket & cylinder . .. . ................ 0. . £ 2
36 13- 410 BOLT - 1/4” x 5/8" N.C.ohéx................... et r 4.
37 92- - 4 LOCK WASHER - 1/8" SAE . .. ... ... ... e oo 4

faa

ENGINE MODEL SERIAL AND
- SPECIFICATION NUMBER

TRACTOR MODEL

... - .7 . \ODEL 2012 COMPACT TRACTOR -
- SR . R ) N \‘L k . . '
-7 <7+ 7. . PRODUCT IDENTIFICATION NUMBERS =, -

1

., TRACTOR MODEL AND
*" SERIAL NUMBER-

. ENGINE MODEL

' s 2012

. c3r031 L
SPEC 260777 - TYPE 0047 " ~

3

. NOTE:

a

In this catalog there are references to
serial numbers. Ta arder the correct part,

use these serial numbers as a guide.




. PAINTANDOW =+ ™ S RS I S " L
X . ' '. : ! . T ‘ .“‘ L 3 ' . ‘_ o 4 '. . L ' ' ) ' : - . ' i
o - - PAINT o o S S . .‘ . . S
. PART NO, DESCRIPTION U ‘
C 28849

X
m
n

Vo JBLACK - semi - gioss 12 oz spray 12 pgrearton) L. 1L ! . _
2+ € 28850 BLACK: - semi - gloss, guart {2 per carton} 1 ' . 3
{3 . C, 2B851 . BLACK - semi - gloss, heat resistant, .12 oz spray (2 per carton) ....... 1 - i g N " - '
o4t . £, 28484 POWER RED - gloss, 12 oz spray (2 percarton) ... ... ... .......: 1 . . : A
5~ 7. .28485 % POWER RED : gloss, quart (2 per CATLON) .« o e et e 1 ) -
. 6 .C - 30870™ - SILVER - gloss, 12 oz. spray (2percarton). ........L ...l 1 ) T .
7 . .C 31643 . POWER RED - gloss, 1 oz touch up,.(1 doz. per carton), .. .........., ] . v
) 1 -. C 32776 OIL SAE 30, SF, quart (12 per case) e e e e e . a ‘ ; : . T - ‘ : . S . A
o .. 2 "C 32777 OIL - SAE 5W20, SF, quart (12 PEIGESE) « o v ose e 1 . ' o . . L : : - -
3 C-32778 QL - SAE 20W40, SF, quart {12 percase) . .......... ... 50.i...o0” 1 - 'f\ : ' 5
N f . . N . - . N ~ . o g 1
3 a : d ) ' "‘\ \1 4
v H b‘ * . . ; . \ 3
K * ® ) ) \ u. R & . )
- . . P ? : ;o
Ly " . - “ ‘ oo
. Y |
" - @ . l
] ' a
- : . ; _) ‘ % N {t
.3 ’ \
" i ‘\ : ‘
. , T
- e b :“; g . |
] - '
- i . . i
. ) - . P . .
‘ . e ad ]




15

o ‘ .-  e . -
" g-a 27236

19

s
PR ‘.. e 22

22

- 022

. -
-,
.
s
- . s
. . [T
.- .
- =
4
-
¥
- - .
B
® v
I
-l‘,‘
-
s
- .
~
P
*
- L
B
R .
A

23

-

" C ‘40748
C 34851

1.C 34598

C 40760

IR £
LdTreTl. REFT. WPART NO.
¥

" sC. 40761

C. 3467

“

]
/

‘s G- 34897 .-
© T 34618 -

“C 34619,

-+ C 30448

C 34641°
C . 40780"

.C. 34602

WASHER -8pring ... ... oo LTI
© RETAINER - fan ...... A e e e e
-, SCREW - fan mounting..’. . .. . .. e e e .
FAN - flywheel . ... .. Lo . R
FLYWHEEL AND, RING IGEAR ...... B e

" C 40756

C 34681

C - 34620

C 34608

2 T C 34609 .

- C 34610

C 34611

. C. 34583
C - 34586
C 34587

C 34589

C 34593

C* 34603

C 34604
. C- 34605
C . 34606
.C 34807

" SCREW - SCr@en ... ... .......0......... T, S :
" KEY - flywheel . ... .. ... « Lo

o
-

' MODEL 2012 COM

'~QESCR|5TIQN

CRANKSHAFT - .. .......

"RING - retaining .......

PACT TRACTOR

v - a

FLYWHEEL, CRANKSHAFT, CAMSHAFT AND PISTON

-CAMSHAFT AND GEAR ....

.. -SPRING:- cam release

KEY - timing gear

" GEAR -timing .......... SO e e

. COUNTERWEIGHT ASSEMBLY
NUT"- fiywheel

..................................

............................................
1

ROD. - connecting (standard)
ROD - connecting .020"" und

WASHER - connecting rod
- SCREW - connecting rod .

ersize ....... e N

~ PISTON ASSEMBLY - standard . ... ..... QU T S .
PISTON ASSEMBLY - .010'" oversize . X '

PISTON ASSEMBLY - .020" dversize

" PISTCW -ASSEMBLY - .030"

"RING SET - .010" oversize
RING SET -.020'' oversize

'RING SET -.030"" oversize .. .......... T T s
LOC,I( S piston pin Ll
PIN - piston lincludes ref. 21) .. ........ .. e e T

ersize

.
/ .
/
-, 5
/
-
:
- .
.
Ll
[N
- 4 . . ”
- \
- [
R

o

e

=

7
Lt
i
'° - o
1
& 1
®
M

3




REF.

© 0T h Wk -

-

SEAL - valve stem {also see gasket Kit)
. 'COVER - valve
" SCREW - valve cover
TAPPET' - valve

PUSHROD - exhaust .-

PUSHROD - intake ..

........................

............

SCREW - cylinder head . . . . .. PP S e A
WASHER - cytinder head

WASHER AND SEAL ... ..v. .t e IR

[T

- - of
s

T January. 199.2‘

Pl

\

. » 35 '
" MODEL 2012 COMPACT TRACTOR 7
CYLINDER BLOCK, CYLINDER HEAD AND CRANKCASE
PART NO..  DESCRIPTION , | ; REQ'D
‘ __CJF 34581 ° CYLINDER ASSEMBLY .. . ... . . e PR ol N
.G’ 34582 © BﬁAHINGJCVIi_nde[ 1.
NSS - SEAL - oil {see askBt Kit) . . . . 10 oo R 1
T 34621 PLUG = PIPE "-% - ¢ 50t te v ae e e e e e PRI 1
C 34640 JBUSHING -governor erank ..o v e e 1
C 34598 PLUG -oilhole ........... T T 3
C 34663 VALVE - pressure relief . ... . ... S P T
.C 40753 " PIN - cylinder ....... E =1
C 407562 © « PIN-cylinder ... ... .. .. .o i et 1 -
C. 34584 HEAD ASSEMBLY - cylinder . . ... ... .. e e N 1
NSS - 7 - GASKET - cylinderhead (see gaskét kit) ..............:0.......°" 1.
C 40773 -GASKET - exhaust (also see gasket set} .. .. Y = 17
NSS . GASKET - rocker arm cover (see gasket set) .......... .._...... 1
C 40789 - .SEAT - exhaust valve .. . . .- . ; \ T 1.
C 40770 BUSHING - valve guide . ..... ... .. . i a2
C 40768 . SEAT -intake valve . . . .. ..« ........ ... e e L.
C 34628 . ADAPTER = carburetor mounting-. .. ............... ..... PR 1
NSS GASKET - intake (aiso see gasket kit). ... ................. .. "1
NSS | GASKET - carburetor (also see gasket kit) . ......... ... ..... =1
C 40788 ARM -rocker . ... . oo e 2
C . 34644 “NUT - rocker arm. .. ..., ... T 2.
NSS . SCREW - B . . ... oo e A
C 34636 - STUD - rocker arm .. .. . ... ...l e 2
C-34614 SPRING -wvalve . ... . ... .. ... . L e 2
C 34615 RETAINER “iintake valve ... ... ..o, n -
C 34660 % " CAP-valve. . ............. e 2
~C 34812 VALVE - exhaust . .. . L oo e e e e e e ’ 1.
C 34616 _RETAINER - valve rotocoil (one pair) ... .. .. ... . .
NSS - .. SEAL - valve stem {4lso-see gasket kit) -,
C - 34613 VALVE - intake -. . . . .. Tt o
C .34616 ‘RETAINER - valve rotocoil fone pair) ... . ... .o oo !

N

--bph—'—'*m.b—g-—l—_l—:—s;—b




-
. -
2 v
-
"
c o
- il
-
- -
N -
"
v - -
- . ]
N
|
| o
, .
'
c L
-
- .
- A
- -
.
LR o
N
U ‘ - -
. -
~t
'
¥
B
:
-~
o -
*
-
’ ' -
- . ”
\ .
Ea N - . T
“ad

'REF,

PART 'NO.

C 34599
. € 34621
NSS

"~ C 34664

C 34662
NSS
8  NSS$
9 ' C' 40784
10 .C 40746

1
2
3
4
5 . NSS
6
7
8

~11 € 40778
.12 . | NSS-
13 L ¢ lao763

14° # C° 34600

16 L C ~34596
16 'C 40787

17 C 34623
18 - 'C 40779
19 NSS

20 ¢ 34374

2t .- C 40766

22 T UoNsS L.
23 C 34667

24 .. WSS
25 . “BR270920
26 '

i

.

_dqddnﬁohomhonoV

34672
40750
34291
34684

- . R i '.’
SO DO NHOEWN

L]
¥

— Lk
K =
|

40759
29796

—
(%)
.

14

Pl

Printed in U.S.A.

DESCFHF‘TFON 3 /o
BASE engine’ '

. GASKET - oil filter- adapter lalso see gasket k|t)
- SEAL: - oil (also see gasket kit)

;_' nl COVEH oil pump. J.. ... .. L PP

o SCREW - oil pump COVEr . ...
_-"_SCHEW base.. ... oL

" ADAPTER: - onfmerf

" GASKET - oil filter adapter {also see gasket kit)
FILTER - oil _
DIPSTICK AND TUBE ... ... .. ...

C -34686 * -+ SEAL-fillertube. ... ... .00 . ..

34682. STATOR - alterpator . . . @ .. ...

20772
- 34683 7
: 34289,
H221798. :

34687. . SCREW -Tegulator . ..
- 407568
796 . WIRE - ground
40762

‘ MODEL 2012 COMPACT TRACTOR

ENGINE BASE DIPSTICK AND oL FILTER

L T T T S S T

PLUG - relief . R Lt

......................................

. WASHER - relref plug

" VALVE - pressure relief/. . .. .. e e e e e e

GASKET - base {1/64'' thick) (also see gasket klt)‘
SCREEN - oil pump

........................................
..................

OlL PUMP
- RING -

retaining (governor gear) . ......... e S

- "' RING - cover {also see- gasket kity. ... .. S .

E T T T T T

PLUG - pipe .. ..:... ..
.SCREW - all filter adapter

DIPSTICK - oil filler .. ... ... ..
SCREW -oil fill tube .., ..~ .. . ... oo
TUBE - oil fier ... ... .. e, . T
SEA!L = dipstick . . ... .. L,

...............

CONNECTO'R -stator ... ...
SCREW - stator . 7. ...,
ARMATURE magneto -
- TERMINAL - igmition table .. .. ..
SCREW - armature.. . .".. . ... o N B LT
BOOT - sparkplug ....... ..... .. ... .......... *
SPARK PLUG .. ...~ L. .. R
REGULATOR - rectifier (9 arnp) .

CLIP - wire . ....... .-.
CLIP - wue.-.-‘.;..I.‘.,....

HARNESS - wire. .. .. ... ..~

.
— —x o i

i

CC
NN Vi S N N g
-3

e . ) January 1992




i MODEL 2012 COMPACT TRACTOR N L | 11
. - I : " ‘ "‘ e’ ~
o CARBURETOR - . IR N |
- N . . . . . " t " 'I ) . . /,/..
REF.. 'PART NO. . . DESCRIPTION = - L T /- REQ'D”
C 34630  CARBURETOR .:............. U gl P 1
1 NSS VALVE - idle (seé overhatl Kit) . ... .. 0. I T .
2 C 34626 SCREWANDSPFIING—Idleadjust‘.........................//, 1. '
3 NSS- ... NOZZLE - (see overhauf kit) . .. . .. R ool el o L oA
4 C 34634 - . SHAFT ASSEMBLY -choke . ............... ‘. R CEP 1
5° ' C 40782 \ RETAINER - link . . ;.. covvee i e A Tt 1 |
7] NSS " RETAINER - chioke shaft tupper) (also see overhaul klﬂ ........... W "
7 " NSS SPRING -choke shaft. . .." ... ... ... ... ./ ... . ..., A
8 - NSS. SEAL - choke shaft {aiso see overhaul klt) S O e 1 o
2] - NSS - RETAINER - choke shaft {lower) (also see overhaul klt) ........ “oL A v
10 'NSS BUSHING - throttle shaft (upper) (see overhau[ klt) R 1 A
11 C 34632 -SHAFT ASSEMBLY - throttle, . . ............. . '.,-. '. e e 1
A2 NSS - SEAL - throttle shaft. {also see" overhaul kith .. ... ........ ... 1
13 - NSS ‘ SEAL - throttle shaft (also see overhaul kit) ... ... .. I A
14 'NSS . . —~ BUSHING - throttle shaft {lower) falso see overhaul k:t} U
15 C - 34625 SCREW -throttlevalve .. .. ..., ........... e Tl 2
167 'C 34631 VALVE-throt‘tIe...-..-........‘"....‘..‘." ................... 1
17 C 40781, "TUBE - bowl'vent ... ......... F A e e 1
18 C 34629 . - ADAPTER - carburetor mountmg do e PP 1
19« NSS v GASKET - intake .........:{.. e N P TIE 1,
- 20 NSS . GASKET - carburetor .. ..., ....... N AT A 1
R R 21 NSS , JET - main fuel (see overhaul kl?) D ST L
L ) - 22° NSS . NOZZLE (se¢ overhaul kit) .. ..[ .. ..... PEEE Q ..... e 1
- 23 NSS VALVE - fuelinlet .. -..... ./ .. ..., e e ' 1
o CARBURETOR GASKET SET_| 24" NSS - * NOZZLE (see overhau! kit) . . .,f. ....... T i 1/
R .25 - NSS - NOZZLE (see overhaul kit .- i/ vl i R T
: 26" C 34627 :  VALVE - choke ... ... PR
' 27 ' .C. 34624 SCREW - choke valve mour;mng .............. N |
(1) g+®" 28 C 34633 FLOAT - carburetor .. ... /. «.... .. .......... N 1
L& 283 .-  NSS ’ PIN - float hinge (also sée overhaul Kith. .. meme il N o
P 30 " C -40776 " BOWL - carburetor ... ... ..., . PSP 1
-7 "81 - NSS - GASKET - carburetor bowl {also see gasket knt) R
T332 NSS . GASKET - sealing (also see gasket K 1 N
33 _NSS " SCREW - bow! mountmg ...... . e e 1 '
34 NSS " "DRAIN -bowl .... ..... e N AP PT E
.35 L -34628 KIT - carburetor o'verhaut ....... e A 1
~ . 36 C 40777 “KIT - carblretor gasket ... ... LS 1-
37 ‘C. 34837 STUD - carburetor . ....... T T 2
38 C, 34639 " NUT -carburetorstud. ... ................ e el 20
39 L 40765 /SHIELD - NEEL . .. L
- 40 "NSS5, GASKET - intake {see main gasket set})-. . ... .. e A
41 . C 40802 - GASKET - carburetor mounting . 7...,.....L.. ... o N 1
A f * ~ o
| L Lo A; - . ‘
¢ '“‘Hi‘ ., . F S -- Ve . ' ~ v
. E R ' . F e -
. . ) ] - J Printed in U.S.A . January 1992
a “T\ . ' v ' N ra - ' = ’ -
i - - 4 ¥ - : * - '




12 - ) 7 ’ : o _ N ‘MODEL 2012 COMPACT TRACTOR . . o .13
AL _ co ‘ S - . C- : : S AIR CLEANER
. REF. PART.NO.  DESCRIPTION R . : o REQ'D
. “ - 1 .C .34680 . KNOB-aircleaner ............... e et e ST 4
. . > 2 - C 4077 COVER-aircleaner .. ......0. .3 .. e il ] AR R
‘ . 3 C 34679 ~ CARTRIDGE - aircleaner ... ... .. ... e, 1
a “u "4 C 34688 PRECLEANER ............. PSP 1
- .5 'C 34689  GASKET - air cleaner . ...... e 1
. 6 C 34638 STUD - air cleaner .. ... e IS e e 2
. ' 7 C 34635  MAINIFOLD - intake ... ... P g A 1
. 8 C 40802 GASKET - mounting . ........... e e T . a1
e & "9 C 34592 TUBE-breather ........... .. e T 1
. y 1 10 C 40743 . CLAMP -breather .. .............. N 1
S ' S . o N R ' :
- R - ) GOVERNOR
N . oo, C 34663  GEAR- QOVErRor ... .t e e . 1
. ) . 2. C 40746 - RING - retaining, governor gear .. ........ e L1
3 o "3, € 40749 CRANK -grovernar. . ..« ... 0. .. .. . iiiinnnn. . P o1
‘ . 44 4 C 40803 ° SEAL - governor crank ... ... A e e s 1 -
3 . 5: . 'C 34658  WASHER - governor orank ... A S 2
- . 6 - €~ 40745 PIN-cotter .. .......0...... SR PP T A 1 .
- ?'-.}1 C 34657 LEVER - governor.'..".ﬂ..-....-..'..............f...' ........ R 1,
. : 8 © . C 34661 BOLT © i aee e N PO
) 9 ¥ C ~4074Z © NUT ...t .. T 1
- 107y . C 34654 BRACKET - governor-control . .. ....... e 1
. 1 |- C 40782 . RETAINER-link .............. PR U e o1
g 12, C 34655 LEVER - goverhor control bracket . ....... e e - . 1
- 13 |° € 29794 . INSULATOR ....... e 1
! 14 C 34656 RIVET . - .o o e e e e e e 1
15 C 34646 ' LEVER- speedcontrol ...... e e T 1-
- 16 . "C 34648 SCREW . ~ ..., ..° L 1
. 17 C 40747 ‘RING - retaining . ....... e R e 1
18 C 34647  ADJUSTER -controirod ........... e e : 1
19 C 40775 GEAR - rack " . oo S e e 1
. - 20 C 34277. SGREwW .. .. ....... e B e R 7. S
- 21/ C 40751 . SEREW ........ S e S N
. 22 BR221535 -~ CLAMP - casmg el L e e e e 1
- - 23 C 34676 . NUT............ IR e e T T e 1
. 247 C 34675 LOCKWASHER ... ........... e e e e _ 1.
: 25 C 34685 ~ TERMINAL -spade ............... e e 1
; 26 NSS: v SWITCH - S0P ... oooiiin e, e AP
27 C 34649 SPRING - governor . ... .. N e e 1
- 28 'C 34650  SPRING - idler ...... Sl SR S 1.
; 29 . C. 34652 | LINK -choke .......... e e e 1
¥ - 30, C 34645 . LINK - governor ... . ... e e fee e PR - 1
. 31 C' 34653 - SPRING - governor fink s ST DT RO
. L /" B - ' . v i i
' . . ,J - = - —
a : o : . .. -Printed in U.S.A. o _ L e January 1992
. R IS . . oo - i . P ' . ' i . .
-




. B \ - . —— . T . . . ' 2] ' . ) N .
14 C S B - S . S L ‘MODEL 2012 COMPACT JRAGTOR - 15
s . ! _, ’ - . - ENGINE AIR BAFFLES AND BREATHER
‘ ; REF. . PART NO.- DESCRIPTION -+ -~ R - REQ'D .
1 7 C 34669  HOUSING - blower . ... ... .. e e e S R
e 2 C 34277 SCREW . ... ......... e e e e e e e e . UAR
3 . C 34670 ° SHIELD - cylinder ..... . ... ... ... e 1 -
4 -C 34642  LOCKWASHSER................ .. ... PR . . UAR
5 C 40741 PLATE ~back . ..... e o e L. 1.
6 C 34588  BREATHER ASSEMBLY....... . ... . ........ .. .. ... ...~ 1
7 NSS DISC - valve . .... T 1 -
. 8 NSS RETAINER .. ....... ... . . . i ® 1
‘ - - 9 C 345971 SCREW . .........-....L... .. .. 4
.10 NSS 'GASKET - valve cover (also see main gasket kit) ... . ... .. . .. ... 1 -
. EXHAUST SYSTEM
f C 34668  MUFFLER -exhaust .. ... .. ... ... " . .~ . °° 1
-2 C' 27364 - DEFLECTOR -exhaust ......... . -.......... . . . . "0 1.
3\ 187-1041 SCREW ......... el 4
. 3 , 4 . ©40774 " CLAMP ASSEMBLY . ......... ... ....... . . lluionen "
4 ” 5 - C_40773 © "GASKET -exhaust ........... ... ... ... . .o B
N 6 - CT 34277 SCREW . .. .. R AP L SN .. UAR-
7 .C 34674  SCREW ........ I B N o 2-
1 C. 34673  SCREW ...... ... ... .. 0. . . oo ... i UAR
. 9 - C 40765 ~ COVER-exhaust ...:... ... . ... ... .. .. . /700w 1
10 € .40754  SHIELDheat .......%.... .. .. ... .. e e 1
11 - G 34642 . LOCKWASHER.... ... e e UAR"
12- 2 C 40744 ~ SCREW -, ..... e P O )
' 13 ' C 34678 ELBOW - exhaust.. ... ... .. e o e v )
14 C 40764 GUARD - exhaust elbow . ... ... .00 o0 T 1
16° C - 40767 - BRACKET - muffler. . .. .. e N Lo 1
16 - C 87108 SHIELD-muffler ..... ... ... . ... ... ;i 1
17 . C 37200 SCREW -M6-1.0x12...." ... B S 1
prs . . [
o - -
' i Printed in U.S.A. - . L T 77 January 1992




-

_;_4 T A ¢ A.
= QOO i

REF. -

LOdEDM P WA -

~. € “40803

PART NO. -

* C 40798
C 34285
'C 40800
C' 40801
C 34336
C 34286
C 34364
.C 40799
' 138- 75
€ 34337
€ 40757

NSS

BR270920

C 34686.
' NSS .

NSS . .C
" NSS

NSS

NSS

C 40802

NSS ‘
‘NSS
- N§S .

C 34601

C 40773
NSS.

_ COVER - termina

‘.'GASKET --exhaust . .. .

© -MODEL 2012 COMPACT TRACTOR ~ *_ - . - “+q7
STARTER

DESCRIPTION - R REQ'D
STARTER ASSEMBLY . . ... .............. T L
CBOLT -thru’. ....... O A
ARMATURE ........ e
END CAP -dfiveend . . ... ...,

' END CAP - commutatorend . :...:......¢
BRUSH ASSEMBLY. ........ P P
SPRING - brush .

.........................................

CPIN -l L
HOUSING - starter ........... . .. ...l
SCREW - mounting.. .

..........................................

GASKET KIT. .

GASKET - cylinder head
'SEAL - oil-fili cap

ST TN e e b e 4 e e e e ey e s el D e e e e e e e

GASKET-~oil fillter adapter . ... ...... .., ...... .. ....... ... "
GASKET -intake . .......:... . .
GASKET - rocker arm cover
GASKET -carburetor . ......... .. . . . .

GASKET - valve cover .

-GASKET - carburetor méJL-{j;t.ir.ug """""""""""""
SEAL -0il. .. ...., .

0" RING - oil pump cover *. ... ...~ ... ... ..
GASKET - crankcase cover (1/64" thick).
WASHER - seal, cylinder head

“SEAL - governor crank .

...................................

Mw"_s,p_._um.af.a._:/s__-_m_i,.a Lo

SEAL -valve stem . ... ... ...l

3

- January 1892




‘REF. -

CONDU B WN

S AN S

‘ MODEL 2012 COMPACT TRACTOR' 19
FUEL SYSTEM
PART NO. . DESCRIPTION . " *REQ'D
C 37201 TANK-fuel ... e S i
C 34160  CAP-fuel .0 . . ... .. . . .. it 1
187-1036 . SCREW - 1/4°/ - 20x 1/2" flange .......... ........ i 2
C131-1180 S NUT - 1447 = 201008K .« . oo m ol e et e e 2 -
214- 282 CLAMP - hose (service) ............ T 4
NSS HOSE - fuel luse-C28937 cut to length) . . ... ... .. e e 1.
NSS -HOSE - fuel (use C28937 cuttolength) . . ... ........ . ... P 1
.C- 28935  FILTER - fuel ............ S 1
C 10678 - CONNECTOR -fuelline 80° .. ... .. ... lnn . 1
¢ 37303 BRACKET -fuel tank R.H. shown ... ... ... ... ... . .0, 1.
'C 37304  BRACKET - fuel tank L.H....." P L 1
'~ C 37308  CUSHION - fuel tank. .... .. e e 2
C 31597 -~ SCREW - 1/4" - 20 X 1/2" .. ..o T FPI 4
C. 37307  STRAP-fueltank ...y ........c.ouiiueoionnoannnns a2
A1 1 BOLT - 1/4'" = 20 x 5/8’" carriage . . .. . . O .. 2
192- . 19 WASHER-"1/4" lock .. ... ... . ...... e i 2
1.129- 101 NUT - 1/4"" - 20. ... PR e PO L \2‘
CHOKE AND THROTTLE \ : )
C .'37095  CONTROL - throttie/choke ... .......... e LR R
' 182- '559°. 'SCREW “No. 10-24 x 3/4" . ........... O T
‘C 34117 NUT - No. 10 - 24:flange lock ... .......... s \ ...........
C 35291 ° KNOB-control ... ... ...\ "1 .. .. ... PR ADI \ ......
'§ \
..\:_
\ .
: \ . '\f .
\
-‘ \
s " 1.‘
" - L ; -.i -"«\ o ' ‘\‘
Printed in U.S.A. | \ \\ January 1
. \, \\ . A \\‘ . .
S\ AR |



20

O P G Ry =

I

REF. . PART NO.
113- 103
-C 33644
192- . 21

c 37107
.187- 1036

Printed in U.S.A.

C 36994

~131-., 69

MODEL 2012 COMPACT TRACTOR Lo 3 2t

'ENGINE MOUNTS

DESCRIPTION

BOLT - 5/16"" - ’18x1”"

MOUNT - engine

LOCKWASHER
SHIELD - battery
SCREW - 1/4'

3/8" ...

....................................

“ BOLT - 3/8" - 16 x 1-1/4” ﬂange ...... e e
NUT - 5/16" lock . -

......................................

Jani;arv’ 1942



22

—h
—

'REF.

ol amk o el b b
LDCO\-IO)UI-PA.('JJN

Printed in ‘U.S-.A. '

-

.MODEL 2012 COMPACT TRACTOR 23
ATTACHMENT DRIVE POWER TAKE OFF {PTO)
PART NO. DESCRIPTION . REQ'D
NSS P.T.O. ASSEMBLY ... .. e S 1
C 2897 TBEARING LT 2
NSS BRACKET -mounting . ... .. .. v A 1
C. 15083 PULLEY -bottom . ... ........... U i
. C 37053 "  PULLEY -top ' ............ O P 1
" C. 25233 SPACER - bearing . . . .. P e i ; T
"C 23818 FLANGETTE . ............... e e 2
C 12975 WASHER .................. e e e e e e 2
“113- 102 BOLT-S}'JB"-18)(3/4_"...-.J.-...-.."... .................... 8
131- 176 . ° NUT-5/16"-18lock .............. e e e e .8
C 28263 . WASHER-3/8" ... ... ....... e e e 1
- 1t3- 2056 CBOLT - 318 18 x BB et 1
C . 25643 O SPACER -pulley . ... .:....o..... U S S M
C 25229 "BUSHING - flange ... ........ A 1
. © 29326  ARM ASSEMBLY -PTO ........ [P T 1
. C 17587 . BUSHING - sleeve © . . . .. s L. HA |
C - 28237 HANDLE -PTO lever. . .. .......... T A U R 1
C 37010 LEVER - PTO ........ e B A 1
138- 2071 PIN - spirol 3/16" x 16/16" .. .. ... .. ... ... . ... ... .. = g
C.29316  BAR-latch ...... e S »
C 29172 _ SPRING - extension .. ... S e B 1
132- 320  PIN - cotter 3/32"" x 3/4'" ... e it e "1
353. 462  BUSHING- tower,..,.... I 1
121- 108 BOLT - 6/16" - 18 x 3/4" flange,,. . .. .. e e e e 2
192 20 LOCKWASHER - 5/18" . .. .. ... .. e e . 2
131- 7911 CNUT -B/16 -18flange . . . . - 1. o e T2
C 30873 ARM -idler ... e e 1 .
C 17597 BUSHING - {press into hub on engine plate) . ... . . ... .. .. .. .. .. 2
"C 16745 _ BOLT - shoulder .. ...... R 1
131-1352 © NUT -3/8"lock . ....... e R AP °'2~
" @ 15672 PULLEY -idler .................. S D 1
. 113- 233 BOLT - 3/8” - 16 x 1-3/4" hex head ........ ... ...n.. ... .. ... 1
192- 21 LOCK WASHER - 3/8"" . .. ... .. e e e 1
. 1282 103 - NUT-3/8"-16................. e e 1
C 30769 ROD-PTO.. . ... ... .. ... e e e €L 1
138- 57 - PIN-roll 1/8" x3/4"....... R S, I 5
195- 5256-  WASHER - 3/8"......... I P 1
132- 332° PIN - cotter 3/32"" x 1" .. .. ... . L e . . 1
C 27822 SPRING - compression .. .......... N ., A
' C 17066, WASHER -cup. ... .. e 1
C 31215 | BELT-PTO ........... e e e e 1
C 26345 KEEPER - belt . .. . ... U, e e e 1
C 29620 BOLT - /16" - 18 x 3/4'" ... .. .. ... ... R e 1.
- 195- b33 WASHER - 1/2" ... ......... e e T e 2
C 37007 BRACKET - support. . ....... e 1
C 29243, GUIDE - BEIt. . . ..ot e e e e L 1

January 19’92




;. 4 . g ‘ L N L T S o ‘ S . ’ B ' .
24 _ MODEL 2012 COMPACT TRACTOR . - ., . - - 25
- HOOD, FRAME AND ATTACHING PARTS L : B
. s - ) P ) . , . L3 Y y -
REF. - "DESCRIPTION". .. . -~ L L REQ'D
1 BUTTON - push, hood refease . .. ........... P P A " 1
2 ROD - push, hood release . . .. ............. ... ... ...... }...0 7
.3 LATCH - hood . ... ... e LU T 1
- 4 - ‘HOOD ............ e e RPN S 1
5 . ROD - hinge .. ...... e e ST : R 1
8  PIN - cotter1/8" x 3/4" .. ... ... ... ... ... ... T T 1
. 7 COVER-PTO . ... ............. S e AT DN
"8 . BOLT -3/8" -16x5/8" .............. e L 2
9 TBOLT - 318" - 16 X1 i L 2
~ 10 - | LOCK WASHER - 3/8"" ... .. e PR e 4 -
; - 117 . MUT - 3/8" -16.... .. L T e e [ L 2
& 12 ; WASHER - 3/8"" .. ... ... P n 2
' 18 C. 36871 " FRAME-main ............ i b e e e e . 1
14 C 33081 . PLATE-center................ R 1
15 . C 31897  SCREW -1/4"-20 ... .. ... .. ... .. .. ... B 2
16 +C 37037  FOOT REST-R.H. {(shown}...... .. ... .......... e 1
A6 C 37038 . "FOOT REST -LH. ..... e e B 1
o 17 C. 29820  BOLT-5/16" x 18 x3/4"flange ... ... . .4
18 192- 20 LOCK WASHER-.5/168".. ... ....0 . ............ ... ...1.. 4
19 195- BZ1 WASHER - 5/16" . .. ... e e e e e e e e 4
. 20 121- 106 BOLT - 5/16" - 18 x 1/2" . flange lock™ ... .... ... ... 0. .. ......... UAR
20 C 29620 "BOLT-5/16"-18 x 1" flange......... . e e B L. . UAR.
21 - C 31597 SCREW - 1/4’" - 20 pan head. Phillips . .. 0. _...... .. e LB
22 C 31365  .INSERT - grille ...... e e e g 6
24 131- 934 NUT - 1/4" - 20 flange lock .. ..... ... e T e 4
25 C 31366 SHROUD - head light ..................... e e e, 1 -
" 26 C '36966 - CAP -instrumentpanel......... ......... .0 ... %, coo... ... 1
- 27 C 37110 PAD - footrest R.H. (shown) . ... ... e T PR 1°
27 € 37191 . PAD-footrest LH. ., ... ... R I 1
28 -C 29199°° DRAWBAR...:. . . ........... ... Y. Ll ' 1
a - 29 - 113-" 207 BOLT - 3/8" -16x 1" ............ e 4
& - 30 195- ‘526  WASHER - 3/8" (top holes only}. ... ... ........ N w2
.31 - C 14768 SPACER - mounting {tep holes anly) . . ... f e e -2
320 .. 192- 21 . LOCK WASHER - 3/8" .. ... .. .......... ... .. E 4
- 33 - 129- 103 NUT -3/8"-16......... PR W, e : 4
“34  1B7-1328  SCREW - #8-18x 3/4" . ............... e IO
| “3%  .C 30004 ° SPRING-fatch .......:...... P P R Wi ]
.Ii‘ L)
. ) i e
B - LY
o & . . J , A ’
| Printed in U.S.A. T 7 o ' . ' . January 1992 -
Pt




MODEL 2012 COMPACT TRACTOR

s .+ . SEAT AND FENDERS  ~
i . - S ' .

T REF. . "PART NO.  DESCRIPTION . )

C- 37013 FENDERS AND SUPPORT ................ e et e T

. 121- 106 - BOLT - 5/16" - 18 x 1/2" flange lock .. ... ... ... .. ... .ou.evnn »

€ 33474 HINGE - seat ........ T ST S L

€. 16429 - PIN-seathinge ............... e e T

C 37017 TRAY -tdol ......o........ e e e e e bt

131 911 NUT - 5/18" - 18.flange lock . . ... ... ... e e e -

C 29308 CAP -spring. . ... =........ R P sl

. € 29306 SPRING-seat .......... .. ... ..... R

113- .102 '~ BOLT - 5/16"" -18x3/4" ........ PP e L
195-2175 . WASHER -..08"" - .31""'x 1.25"" Lo

v
b " - -
CORNDU B WN =

. - 1 192-. 20 - LOCKWASHER - 5/16" e e e e
iz . 129- 102 NUT - 5/16" -18.,............. e e
: -13 - C 31006 SPRING - actuating, seat switch . . =.. .. ... ... ... ....... S L
- 14 C. 26526 . CAP - actuating spring ~ . ... ... .. e e
! - 15 -~ € 30065 SEAT ...v.... ..., e e e N e
o 16 C 30785 COVER -inspection ... ¢ ... .o . e S
. 17 187- 1036 SCREW - 1/4° x 1/2"* self-tap e .. A ey
. 18 C 37060 _ " BRACKET - switchmount............... e
Do - 19 ..131-.934 NUT - 1/4"" - 20 flange'lock . . .. ... ....... [ AP B
| 200 '—C 37463 SPACER -seat .. ......... e e
e e 1 S 111- 132 BOLT.- 5/16"" - 18 x 3/4" carriage . .~ . ..: ... .. ... .
A R ' = - ) . . (‘ - A . L “

Agp...,.M_;.;....;._x_‘.a.p..p.pw-.mmm‘_'a_l'_’.a_.



28

-

wooa.:oao‘n{:'.mw—t

REF. - PART NO.

- C 40653
C 15096
-~ C .406586

192 20
“129- 102
195- 2069
C 37038
'C 15105

10 218- 177
. N 113- 103

12 195- 521

13" C 27045 .

14 - C 14201

.15 . ~195- 541

111-7132

'MODEL 2012 COMPACT TRACTOR ~ ~ *- .« .29

- DESCRIPTION

WHEEL - steering ...... e e et
BUSHING - flanged nylon ... ........... e e e

SHAFT - steerin
BOLT - 5/16"" x
LOCK WASHER -

_NUT-5/16" NC hex, ZP ....... I e
" WASHER - 5/8" plain, ZP. . ....... e

GEAR - steering

PIVOT -steeringgear ... ................ ... J o

FITTING - lube -

- BOLT - 5/16™ x 1" NC hex, ZP ....... I e A

STEERING GEAR - -+ .. " _
- S ‘ : REQ'D
T« e e

3/4" NC, ZP carrlage.'. e e e n
516" ZP .. . ...... e

............................................

WASHER - 6/16", plain, ZP . .%..%. .1 ... . ... ..a%v........... UAR
BRACKET - steéring e AV N 1

WASHER - '5/8"

"WASHER - shim . ... ...... e Ceeeei..t.......- UAR

“PIN - roll 1/47 x 1-1/27 ... .. ... e P e T

SLEEVE - steering shaft ... .. .. T

‘COVER - lube fitting . ... ... ... ... e e e

BOOT - steering column .o ... ... S e .

1
i 1

INSERT - steering wheel {logo) . .. ... .. e e -1
1

1

INSERT - baot

1]
. - .
-1 4 " .
- . . v \-D'
. .
- . .
- 3
i ) . - R
" . - . o
- Al N
. _
. .
" e — Y
X
, . L4
. - 1
. -
) " ‘ .
- _ .
- .o . . 4 *
: \ ‘l \
o .
. R .
- \

Printed in U.S.A.

January 1992




x

REFR. "

(ol e RN R o) IS B NN PV N B

&

WoON@HOT AW

—tad by
wND O

. Printed in U.S.A. L

@

- o=

MODEL 2012 ,COMI.’ACT TRACTOR ., -

‘' January 1992

31
FRONT AXLE ° :
.PART NO. .  DESCRIPTION R . ST REQ’'D
C-18§12' AXLE - front. . ... .. ) 1
: C 36988 ° 'SPINDLE - R.H. {shown) .................... A P |
£ (36987  ~SPINDLE-LH:........... e el LG
138- 2040 ‘PIN - spirol 1/4"" x 1-1/2"" e e e e . ot
~.C 11806 WASHER-thrust13{16"...' .............. e D . 3
219- 17 FITTING -lube ... ........ .. ..., [ e S R 3.
- C 13106 - COVER-lubefitting..... ... ............ P L. 3
C 27597 - WASHER - spindle . . ... e e R S 2
C 28226  WASHER - wheelspacer "~ .................. ... . ... 4 .
132- 311 PIN < cotter 5/32"" x 1-1/4"" _ ... ... .. e e e e Lol L 2
C 36990 ROD-tieanddraglink...... ..... ... ... e e 2
C 37034 ARM - upper spindle-. .. ... ... ... .. e e T
C 22568 . TUBE - axle pivot ...... e e e 1
S 113 1910".BOLT—3/8§'—16x3l4'...Z.._.'..E».' ............... SO RS
1{29 163 NUT - lock 3/8" - 24 hex : . . ., R R R e C 2
129- 2889 NUT - lock 3/8" - 24hexLHthread...................,..‘ ..... 2.
C 3703z BALL JOINT -R.H. thread . . . -, .. ... ...... FEPRN T 2
C 37033, ;BALLJOINT LH.thread ' ... . ............. e L e .. 2
113 208 . BOLT-3/8" x1-1/4" .. .......... T 4
13- 628 BOLT - 318" x 1-3/4" ,..... e e e e R 1
-192- - 21 -  LOCKWASHER - 3/’8 ..... e EE T 1
C 22278 . PIN -retainer ... ... . e e L R S 1.
‘ FRONT AND REAR WHEFELS - X
- . - ' < ¢
C 30781 . WHEEL front (|ncludes bearlngs) (for 15 x 6.00°- 6 tlre) ............. 2’
.C 24503 “BEARING - bushing . ... ..., ... ... e .2
C 28236 STEM -wvalve ... ... s 2
219-- 10 CFITTING - lube .o o s e T2
C'28021  CAP-hub ........ ...t . oo o 4
- 'C_ 42074 ~ WHEEL - rear (for20x1000 8t|re] e 2
C 11796 "+ KEY - 3/167 X B/16" X 2 ... oot i D 2
C "27597. WASHER.- 3/4” .. ..., w e O T 2
C 28226 WASHEH spacer :03"" thick ~ .. ... ... ... 0 Ll Ll 4
.. C 27047 SPACER - gleeve ... ..., e P E  Or 2-.
C 27597 - . "WASHER - spacer ......... [P A T R T 2 -
C. 27739 RING -retaining . ... ... .. .2
C. 13106  COVER-lube fitting . ... ... ..... ... . ... .. .c..... . .. .- . 2




' : .- _ I e . . . N ' T o 5 S SN
. . . ] T - . ' . . ‘\‘ N 1'\ T ‘ \ i ) !

52 . .MBDEL 2012 QOMPACT TRACTOR v

. j . % | %
. \ o TRAVEL'CONTROL' * .- = '~ . "
\ PA\R-T NO. - DESCRIP I{BN . o ~ . . .. ‘- REQ'D
'C37474 CRANK -shyft N\ ...o......\ ... ... ......... e L 1
114- 2 BOLT - 1/44- 28 x 1/2" hex \.. ... ......... . "1
195: 518 - WASHEH-1\%".‘._.-.’...‘....l e e ) e T
192- 19 ' LOCKWASHER - 1/4” ......\ . P S U - "
, C 37100' LEVER-shift ...... . ... . \. . ... ...... FE R A A
. . \C 10482 SPRING - compression ... ...\ ........ SR 1
] . | '931- 165  NUT-1/2" -13lock . ... ... T 1
3 :  h38-2072  PIN-roll 1/87 % 1-3/47 L T N -1
\ L o tC\ 29636 - - BUSHING -flip - lock . ... \eoune o 1.
v L 0 C\27072  ROD - shift.". ... ....... S N R S . 1
RUAY 11 C \26332  BALLJOINT ..... [P oA e ST . 2
Ly Co 12 - 1294 163 . NUT-3/8”-24......... S P WA 2
PO . 13.  111-.366 ° BOLT -3/8" - 16 x 1-1/4 carriage * .\ ...:.c...*. ..... e 2 .
Vo 14 £ 192-% 21 'LOCKWASHER - 3/8" ... ... . huouuio o LA 2
L - 15 . © 129- 903  NUT-3/8" -16hex ......: ... . ... e 2
| .. 16 - C 28237  HANDLE -shift........ S e, o1
\ 17 195- 533  WASHER - 1/2"" .. ... . L, . a. .. S : L2
- 18 132- 310  PIN - cotter 1/8"'x 1"" .. .. . JUS W T e 1
Voo 19 C 32362  LOCATOR -travel ........ R ' S - "1,
; \ 20 . T113- 207 BOLT -3/8° =18 x 1"........... ... A\ 2
Voo ‘ o '
T
_\\‘ L . . T
\ - . R BRAKE ASSEMBLY o
\ o " C- 37049 - SHAFT-braké ........... e RN
.2 '.138-2071  PIN - spiral 3/16" x 15/16" ... ... S 1
3 . 113- 102  BOLT--5/18"-18x3/4" ... ...... U : . 6 -
- 4 C 15156  BRACKET - saddle ....... ., SO VR 2
5 "131-1180 NUT - 1/4” 20tock . . . oo ‘ 2
“B. 131-° 91 NUT - 5/16" - 1B flange lock . .. .... .. .. .. .. . 4
7. 132- 310 PIN - cotter /8" x'177 .. 1. .. .. \ ........ oo
8 C 24345  PAD - brake pedal ..... e . e e
: 9 138-° 51°* PIN-roll 1/8" x 3/87..... T Y P 1
- 10 'C 29246  LINK -brake .. ......-..... J . T EO 1.
v 11 132 6. - PIN-cotter 3/32" x 5/8" ... ... ... ..., L W N
’ 12 -195-621  WASHER - 5/16" . ... .......... PP S AP .. .3
T 13 .C 29207 LEVER - parking brake ............. P O U
— 14 ~ C 29178 - HANDLE - lever ....... Cem e B N 1
_ -~ . ‘15 C 32089  ROD -brake ..:..... e TR S S L
w18 C 29188 = ARM-brake........... P P SO T 1
e S0 A7 0 Bi- 'B12 SCREW - 3/8" - 16 x 3/4"" socket head .. . . ... O 1
LY. 1+ 18 ¢ 131-1181 - NUT-3/8"-161lock ..... ... ... S T L2
i - S 19 "C 27442  SPRING - compression .. ............ . P VP . . 1
g 20 T131- 69 NUT-5/167-18lock ........ e [P W : 1
‘ 21 C 29177 - BRACKET -retaining. .. ............... LS L 1
. 22 - 111- 108 " BOLT .- 1/4" - 20 x 3/4" cartiage . . . . ........coovooo. Nt . 3
23 192- 19  LOCK WASHER - 1/4” ... ... ... R AP VU S 2
24 129-° 1017 " NUT - 1/4" 7200 ... ... ..... S O
25 . C 29917  SPRING -extension ............. e e e AR PP Fe v T

Printed in U.SIA. ¢ T TN T T Jahuary, 1992




34 : . MODEL 2012 COMPACT TRACTOR L S
. S o BELTS, PULLEYS AND IDLERS (DRIVE)
1 H ' ! . i } . . ., . f Lo ) . , P
"REF.”  PART NO.  DESCRIPTION , SR : o " REQ'D
- 1 C 37473 BELT - diive . .. .... e e e e e e 1
2 C 23456 . PULLEY - “V'idIBr ... ... ivtseein e 2
3 - 113- 233+ BOLT-3/8" -16x1-3/4" .. . .. ... ...... Y e .2
4 192- 21 . LOCK WASHER - 3/8" ......... S S Ll 2
B 131- 938  NUT - 3/8' - 16 flange lock . . . . .. S 1
) . 8 C 29243  GUIDE - belt, idler .- ... ... S 10
7 113- 233  BOLT-3/8" - 16 x 1:3/4" . ... ... e e 1
8 195- 525  WASHER-3/8"................ P AT S 1 .
9 C '29236 . ARM-.idler ........ e R 1
10 “C 20063 | BUSHING -flange .. ....... ... .00 . 0. i 2
11 132- 310 .« PIN -cotter 1/8" x 1°" ... . 7 i 1.
12 . C 15672 PULLEY - backside idler . ........0. . ... ... . .. . . . . ... ... I
13-,  C. 14768 . SPACER.............. AP T A 1-
14 C 40950° ' GUIDE - belt, engine .. .. ... ... e N 1
15 C.. 37475  GUIDE - belt, transa;cie ............. T SO P 1,
16 113 118 -+ BOLT - 5/16" - 18X B/8" ... .. .. . v e o, 1 )
177 0128 102 . NUT=5/167 - 18,00 oo i ] 3
- 18 195- 103 - -WASHER - 5/T6™ ... ... ... 0 o 2
19+ C 33788  WASHER /7....... e 1.
20. . C 33672  PULLEY<transaxle........ ...... Lo T S
21 . 126- 1B KEY -3/16" x 3/4" woodruff . . ... ... ......... ... T SRR |
22 83- 55  SETSCREW.- 5/16" - 18 X 5167 ... ... \oosnn 1
23> 192- 20 . KOCKWASHER - 5/16" ... ............. ... co. oo ] 2
24 C 33783  PULLEY - drive . ............ i e 1
S - 25 C 337897 KEY - 1/4" X 5" .\ 'ine L 1
.. : ‘ 726 . 1319711 NUT - 5/16" c\]\flange Iock.....: ..................... T 1.
C . 27 . 1147314 BOLT - 7/16" - 20x 4" .. ....... e e e 1
- 28 T 129- 103 NUT-3/8"-16........ ... e S e .2
29 € 40951  GUIDE - belt. . ... e e S PRI 1
30 7 C 40952  GUIDE-belt........... ... e e o
-‘///4 ) " . - - o . .
: - . ‘@Qv ‘
v
»

"+ Printed in U.S.A.ﬂ S ) . . o o " January 1992 -




36

- v REF. .= ~ PART NO.
co C 37024
. 2 C 15156
™ ¢ .3 113- 102
4 131- 911
. 5 - C. 18811
6 . C 17281
A & 164- 41
X . . 8 . 131- 911"
- C 9 C -37030
- - < ) 10 . 138-2054
N - 11 C- 10482 -
. - 12 C. 14525
13 C ~37468
14 C 39510
- 3.
@ o
B A _
. {“:. s
~ s i
v e
. / Pripted in U.S.A.
. . Mg .
Go *

-

- MODEL 2012 COMPACT TRACTOR

LIFT SYSTEM. .

-~

DESCRIPTION

LEVER - implement fift ............... .

BRACKET -saddle-."....... ......... -

SPACER - latch

HOD - push

OLT-5/16" - 18 ...... e e

........................

SCREW - 5/16" -'18 x.1'" flat head socket
NUT - 5/16"" - 18 flange logk . ..... PN _—

....................
.....................

‘PIN - spiral 6/16"" x 1—3/4’ R S e ‘

SPRING - compression’ ... .......... e S

BUTTON - thumb |

PLUG - lift pipe ... ....... R, A
"GRIP -fifthandle .. .. ................ .0 0o
- - . g .
. .
* - ) N ’ .
-5: ) "
. -

REQ'D .

-Janu_ary 1992




38

v,

e

S

X
m
™

DO~JO GRS WN =

0000000000 =00000000

. PART NO.

C 27552
C 27576

S 13- 17

27577

19352
. 19345
. 28648
28649
28652
28651
. 53
28654
. 28667
.27563
19353
19354

<
%

. 28650

19357
19358
113-: 111
131- 176
C 29620
195- 521
353- 10

C 28821

S

Printed i U.S.A. .

19347,

19355,

27580

C - &
MODEL 2012 COMPACT TRACTOR- 39 -
.€29241 TRANSAXLE - 5 SPEED
CASE, INPUT SHAFT AND BRAKE ~ -
"DESCRIPTION _ REQ'D
CASE - transaxle, hottom . . .. 0. 5. ... L e Lo
. COVER -transaxle, 10P. . .. .. .ttt iu im i m et dai e e 1.
CSCREW - /4" - 20 % 1-1/87" X . . ..o e vee s oo e e 19
‘ROD AND FORK ASSEMBLY -shift. . ..... ... .. ... .. ... .. ... 1
RING --retaining . ............. e, e Ll 1
RING -retaining . ..,.... ... . . .. ... ....... e 1.
© WASHER -thrust .. ... oo s R I 2
OMRING L L e L 1
BEARING - needle. . . ......... e P 2
GEAR - bevel pinion, input . .... ... ...........¢ PO 1
SHAFT -input ... .. e e e e e 1.
+BCREW -set 3/8" - 16 x 3/8". .., ., .. O e e - 1.
' SPRING - retaining . . .. . e T I 1
BALL - detent, steel ... ... e . S e T 1
DISK -brake ............. S ER L.l 1
" PAD - brake ... ." . e e s 2
PLATE-brake pad . ....... .0 ... ... ... . i .. Lo R 1
HOLDER - brake pad. . . .. e e DT, e 1
PIN - dowel .......... .. T =2 o
LEVER - brake ........... [ U U el . 1%
WASHER ....... el o S S 1.0
NUT-5/16" -241lock . .............. e S . 2
CBOLT - B/16™ - 18 x 2-1/2" ... e L : 4
SNUT-BAB tock . oo e e R 4.
BOLT - 5/16"" self-tapping (front mountihg) . ... ......... e i saa e 2
WASHER - 5/16"" spacer .~ ..., D e e 4
- PLUG - hex head N L R III. e e e e e e 1.
BRACKET . ... R ERERRRRE e e 1
k L
r
* ' e A . January 1992




¥

40 -

ot

4 v

N
L

o : MODEL 2012 COMPACT TRACTOR -

Y]

f, | S C29241 TRANSAXLE - 5 SPEED

I

REF.  PARTNO.  DESCRIPTION - ) o e
29919  SHAFT - shifter and brake ‘

.....................

- 27559 SHAFT -counter ... .. . ... ..............
- 127570 - RING-squarecut........%. . ........ .. . ;...
28653 - BUSHING -flanged . ... ......... e
19345 - WASHER - thrust .. ... .. B . -
. 27553 GEAR - spur 15 teeth . . . ., e e

27560 SPACER. . ............

286569 . COLLAR -shift......... S PR
28666 KEY & y
27557 ° GEAR -spur 37'teeth . ... .. .. ..... S
28664 WASHER - thrust . .. ... .. e e
28658 GEAR - spur 30 teeth . . . . ... et e -
28657  GEAR.- spur 25 teeth ... .. .. I R L
27555 ' GEAR -spur 22 teeth ... .. .. S A
28656 GEAR =spur20teeth ... ...............
28663 CWASHER thrust . .. Lo e e e e
27564 SPACER ... .. ... ...... [ .
275667 BEARING -needle... : . ..., ............... e
27574 - RING - square cut. . ......... e o e
27568  WASHER ............ i, SED ;
27575 - RING -squarecut......... . e, PN
27572~ BEARING -needle. ... .............. e
. 27562 T GEAR-output . .......... ... ..., PET -
. 27561  'PINION - output . . . .. e e e
27573  WASHER ... .. e PR "
28655 SPROCKET - @ teeth "..... e e SRR
28668 CHAIN - roller No. 41 {24 %inks) .. .°. . .. ..........
- 275658 GEAR -'bevel 42'teeth-. ... ... ... . s, ... A
27554 GEAR - spur 12 teeth . ... . . .. e e e

. )
COONDIOHWN =

¥
— ok ) ) —
T W —

'
-
~l

1
p -
WWWWWNRNRNNRNMNRNNR -
POMNSOOOAORRGN O

28661 GEAR -spur 25 teeth . .. .. ......
27556 .GEAR - spur 28 teeth . . .. O . L
28662  GEAR-spur30teeth.......:.., ... . .. Tt

—
co
_Q—OOOOOOOOOOOOOOOOOGOO'OOOOOQOOOOC’IOO

o 4
>
- - . .
_ -Printed in U.5.A.

"28665  SPROCKET-18teeth ........................ :

28660 ~ GEAR - spur 20teeth. ... ... .. .. oo

.. SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT

D R T R
..............

J;;nqary 1992

. . [N
— - . . _' -
_;_,;....;_..-_n_-._n_a_.a__-MM_n_n_n.‘..a_n._s_.\...\_a_p‘_.m_n..;..n_nmwm_._ar
- . - . . -

t



42 , ' ' MODEL 2012 COMPACT TRACTOR - .- .. L+ 43
[ ¥ . . . . ' X -
o o C29241 TRANSAXLE - 5 SPEED
T . - -DIFFERENTIAL oL
. 'REF: PART NO.’ DESCRIPT]ON “REQ'D
x "1 cC 2861 11 GEAR ASSEMBLY ‘differential . .. ... e 1
.2 C 21576 - . BUSHING.................... HE U 2 -
3. C 27566  BEARING -bronze ................. P e 1
T4 'C 19308+ GEAR - bevel (shown) for double D axle shafts . . ......... ... ... 2.
) 2 7 4 C. 30500+ + GEAR:- bevel (for sphned ax!e shafts) ... ... .. e e e e e e 2
- . B C- 18310 PINION -bevel .. ........... et et 2
6 ~C- 1931 PIN - drive S e e 1
- 7 ~C 18312 WASHER - thrust "~ 0. oo o o e P o2
: 8- ‘C 11222 RING-retamlng..........; ...... L e eeen i o 2
" -9 + 138- 97 PIN-rollg.. ... oot O 1
10 C 11205 WASHER thrust . . .. e e 2
11 C 27571+ AXLE - R.H. 14-5/8" (371 mm) shown (double Dstyle} ......... ... 1
11 C 30501+ + AXLE - R.H. 14-5/8" (371 mm} (splined style).~. . .........:. ... ... 1 - -
12 C 27579+. -AXLE - LH. 12-3/4" (324 mm) shoivn {double-D style) ... e 1
12 C 30502+ + AXLE - L.H. 12-3/4'" {324 mm) splined sty[e) ................ BHEIINN 1
.13 C 27565 BUSHING ~flanged . . ......... e e 1 -
14 C 27581 "SEAL-oillanddivt .......... ... ... . ... e .20
15 - N§S* - BEARING -.needle {use C27569 ball bearing}. ... ... . ...... P 2
16 NSS* - SLEEVE - bearing {use C27568 ball bearing) . ... ............. T 12
; R - " *Discard the rieédle bearing, sleeve and seals when !'eplacing.with C27569 bali b'earing.' R
+ used in transaxle Model No. 826 7 L . ' : ST
+ + used in transaxle Model No. 843 L - o
“ N o - ) . ' o
- ; , v
- , y -
: o ’ L
- * ‘i
. ’ . ’ ST ' -
. = . A %
- o - y i o
: - ¢

3 Prilntéd in U.S.A.

January 1992




—

!
N :44 a
- - N {,

- : TO ENGINE . .
- STARTER . ‘ .

e . .- ‘@.‘—I, - .
. L. ' 5)( * FUSE ' o .
‘ S :I,] AND [ . - TO ENGINE -

HOLDER ALTERNATOR'
]

"

INTERLQC
SWITCH

Cee (:2 I R o
" o N SOLENOID . i .1 ‘ ' @
. . ‘ H ‘_,‘- -‘J )

) . . Y

: o

. i . .
. cgdh e HARNESS i
3 i—p - . N '
ENO) e L
N ‘BATTERY -* P . *
) : . e T
- B — ——— EAy] [ R :
' ' - ! - ’ N ‘ b - v .' PTO -c
TOENGINE T = - i INTERLOC ) .
T TMAGNETO T —--TTT0 T N £ ) SWITCH .o
e . . , HARNESS o AN S, -
" ur o _ A G ewmon . - : < "
®\ e L T same T B
. . __ T - 1 S ) " :
X . ST K Y A
: . s N — —. R oo _
| ’ ' ' ‘6 ‘L‘ " N * ' . I . )
-, el T ' mEADLIGHT , , . . o .
- o HEADLIGHTS SWITCH : ; Cos . . i}
. 1
. .
IGNITION SWITCH TERMINALS .
. " , = . . - o Jr_‘
.
" —
N -
! - e
- -~ o -
- L]
- . i - -

_ | IR Y . A . N .
: R ' o CmewrmaL : '
\ I R i U . . START * - - * -
- ST . Q SEAT . SWITCH - -

REF.

—d
—

12

13
.14

15

Printed in U.S.A.

_, .
QW@ MELP W =

[

“

L]

OOoOO0O000000
N
0
w
]
N

PART NO. .
C '37058

MODEL 201 2'COMPACT T'FIACTOR

ELECTHICAL SYSTEM

DESCRIPTION .
HARNESS - wnre.n.' ..... T I -

CONNECTOR - wire. .. ... .. e e e .
. CABLE - battery negative to ground (biackl ...... P ‘ .
* HOLDER - fuse {use C31947 kit) -

SWITCH - ignitien {includes hardwarei e R
CABLE:- battenf positive to solenoid . . .. . .. e e e e e
SOLENOID - start ...l e e "

SWITCH -seat . .+ . .o e e 3
"SWITCH - headlights '

HEADLIGHT ASSEMBLY - 12 volt {see page 47 for serwce)

. FUSE - 30 amp (included w:th harness}. B, e e e o

SWITCH - mterloc

-
—~
]
s
- -
- .
-
.
e 3
u
'S
et
F
o
L L
)
- v
=4
- a
4
>
) . .
r
°
n
»
.
d e
il
-
a
-
. i

45

REQ'D

-l

e

’

& January 1982




46

SNOokWN =

" PART NO.
. ¢ 23248

C 32396

- C 31587

C 24460
131- 934
192-. 19
129- 101

182- 10.

C 32455

C 33687 -

C 24089
C. 15114

128- 101"
13- ¢ 3

C 19521
C 29169
132- 334
C 32397
195- 518
C 30267
C 27751

. C 32178 -

C 22573
C 14304

-C 28932
'NSS - -

187- 1328

. C 29637
C 30842

Printed in U.S.A..

MODEL 2012 CONPACT TRAC'II'OR .
ELECTRICAL SYSTEM HARDWARE

DESCRIPTION - -
"WASHER - internal tooth 5/8°

NUT e - e REREREE e

SCREW - 1/4" - 20 x 1/2" bEack

CONECTOn . w20 X REREEREEEE SRR

-NUT - 1/4" - 20 flange lock

SCREW - No. 4 - 40 x 7/8”
CLIP - wire ~*J”

NUT:- No. 4 - 40
COVER - terminal

........................................

CLAMP - battery hold down

CLIP - wire, headlighi
SPRING - switch activating
PIN - cotter 1/8"" x 3/4

WASHER - 1/4"" . ... ... ... . ... .. ...
"SWITCH - ignition
-KEY - ignition

HEADLIGHT AND REAR RELECTOR ‘

HEADLIGHT ASSEMBLY
LENS - headlight
GASKET - headlight .

* BULB - headlight |
RECERTACLE - headllght {use- C32178)

SCREW - No. 8 - 18 x 3/8”

RETAINER - headlight

TLOCKWASHER - 1/47 = 20 . . o\ oo
NUT.- 174" - 20 NIRRT -

. NUT - 1/4" 20 id down ... ... e R )

L T T T T T
.....................................

.........................................

REFLECTOR'- red, rear

N-P--P-‘.—""’—'"-"N

Januarv} 1992

—

o

—T

“A—‘—‘#—‘M—"QNN'—‘H#HPWNM‘JN“‘*"’O

.o



48

.
-
.
L]
.
i
| :
]
-
|
.
|
i
. -.
-

TRAVEL
L4 cowTeDs

R A

BRAKE
PEDAL

HOOO0 L aTCm
Ly iy

@
A CAUTION

| mhat Oriaion & masusiy

ADIUSTRMNTE 1D TRACTOR Gol AT aCsmgarts
FAMURE YO OELENVE THESE PRECAUTIONS
COULD RESULT IN tAY  * .

MADE IN USA

PART NO.. _

C 37081
C 37082
C 34184
' C 30539
. 321-6659
29201
33585
31030
36967
37197.

LY
ORI O WN =L

oaoooo0n

Tw
]
v o
~ -~
*
%
-
- S
L] + .
v
u
.o
.
» -
R =
s
L
L “
w—
-
(o [
~ -

MODEL 2012 COMPACT TRACTOR

| -+ DECALS
DESCRIPTION - “REQ'D"

DECAL - hood - L.H. 12012) ... .. ... ... ... e ST
DECAL - hood - R.H. {2012} shown *.v. .. oo oo -1
DECAL - flag '

MEDALLION - Ingersoll

and

....................................... 1 .
"DECAL - “caution” /.. ... . ... ... P 1

DECAL -linstruction ... ...... ... ... oottt 1

DECAL -clutch, brake . ......................... e, 1
DECAL -seatback {logo) . ... ....................... el 1.
DECAL -instrument panel. ... ........... . ... ... . uiuininnn. 1

DECAL -steering wheel . ..... .. ... ... .. ... . ... 1

; .
\ .
R N -~
, .
' January 1992.




o e . CLer T R  MODEL 2012 COMPACT TRACTOR - I .57

e S .o s 77 MI13 WEIGHT BO

. REF.. PARTNO.  DESCRIPTION o S - REQ'D
"1 . C 17863  BOX-weight:n.... ........... e e 1
27 C 29702 - BRACKET -mounting. ... ............. e e : 2- —
N . 3. 113- 207  BOLT-3/8"-16x1"...... [ e e e e e e T4
"4 195- 525 WASHER - 3/8™ . ... ... . . e e e e . 4 .

. 5 Soo192- 21 LOCKWASHER - 3/87 ........... e el e e . 4

: 6 129- 103 NUT-3/8%-16.... ... ........ SO SO P 4

Lt 7 C 14768 SPACER - moumif]g {left side only) . . . .. P, Ll oo o ]

v ‘ o B ‘ B

‘ Y - E] ) v
.‘ .. . - Fi
& - N -
] 4 '
a - 7 "
f 7 .
Y %
. X g T
- - | ?d-‘
n, )3" -
- Ly . :
L £ ” - ﬂ

.o - Printed in U.S.A. < . o -~ . a © ., January 1992,




53

- san”

NUMERICAL INDEX "

NUMERICAL INDEX

52

Ll - - - B
nwe o o M = o ~odew ow’ . o M~ P~ h opPmMm~ o [T R B = = R = T N
3Q.2231..&5..4281321.}_&.1.r5191..11811..-u7151,1]15622191......11132111111122359.116417.._13 .

NO.

. - ? . b
‘. .. - N . - - B ' 1 L]

REF.

. -

B . . : P ) .
9939..?9339595111,“1337777._1119555533579934.559999,9995.77535979.9995335&9335
[ .1..112..4233322.222333@32222232&.2&ﬂ32222h11111,ﬂ2333.313222211111 —

PAGE
NO-. .

i w

» N . . - v
. . - . . b} . R .
345667391671780470374023.467315938‘01207.0>17_./13.47.8438345503456123&56678
8.3388888966788990.1..1123.333333;444555380011990000015677701555544&.&&.&.4&.&
66566666299999990“.@00,0000000000000,0011111123333543&.&ﬁ5956666777177777
- ..uh.455566666777“77..7:77.777.77777777777777.77777?77?777.790000000000.00,0 .t
_33.333333334.43333333333333331b33333333.3331.3333333333.3:4,ofuq.ab;u«qru.uu.u.avnu.uu. N *
.}.CUCUCCCCCUCCUCCUCCUCCUCﬂU......U.H.P.,HCP.CCCGC.(...LUCCCJUCCCUC‘UCUCCUCCCCCCC

- . . ) a

PART
NO.'"
€34
34

{

Cia
34
34

] | . - -

F@—HAN WO rePe) D0 D Mt 0 e OO D O O =D I I me "
eI O e O N N ) 112#?2363‘511412311122..4211...._1753285742;;1336372?&13111
R N . b . .

NO.

"1

o

. H - ' . . N
777?755579911&117111111371317555733333353333333373979955-559553353359
- P = = R e R R e R B R R K B s B — - el T v e - .

tou
N

- - ‘u . ; - ) ’ ’ -
. . . M 4 i, '
.h566789ﬁ11345678990123#5678901224567890123&55?890123&789012345689012
Jllllll2222222222233333333334&A44444$45555555555666556667?7???77?888.
66666666&66666666666666666666665656666666666666566666666636&66666666
.hAﬁhhﬁdkhahhhhfﬁdﬁdhhhkﬁath&&&&#&hh&&&&&A&hhh&A&&Ah&&&h&hi&ﬁﬁh&#&&k
<33333333333333333333333333333ﬁ33333333333333333333333333333333333333
B OOODOL M LNDOOLOLUDLULLOLLLOLLITLULTLILLIVLLULUILLLLLUYLLITLDDOLDLIVLLDLOLO

., . R

2 ®

PART
NO

N 4
£ .. . - B '
oo ooy Tt ©Q SO K=] o - [=] SO0 A= o P~ N oM T OO NO
~ ...Lglru?.1.3363219212322226154.8&952122A13226.23992316151.1,3lr122.2221.11223
' e R X .

NO-.
11

Ll
.

REF.

N - . . . 4.

- R - . . - : P

P ) P
G-t F ot FNCI N T N M T T ) e et o u,\\ — — -
] - - - - - - -

NO.

&5

 PAGE

?

. . v . - ’ ;
- : e ' T v - ' . i L
- ' ' .
. . . . . . .

a8826759241745427&3&9704777569I674&123456789012345678901123h567890123
] 176995822867847948881687?78ﬁ8933678B8BBBB8399999999990900000000011rl
] .l.l3334490.00!4...4566677_./7111222222233335555555555555555555666666666666565
1 22222223333333333333&&&4&%&&&44&#4&&4&&&4#&&&&&bhadh&hh&&hh&é&&&&#&h
) 3333333333333337~333333333‘3333331.3333333.3333333333‘.333333333333.33833%.

CC‘CCCCGCP..CCC._CCCCUU”UUCUUC.UCCCCCUCCCCCCHCCCCUCC.{JC”HUCUCCCCCCGCCCGCCGU

PART

. . . . :
. M - - ¢
b
'

-

-
-

i
b - . . e

e Q0o Y MM O@ & O O COUNMmMOW S M NN N H MO AN A O o e =
—HD AN M 21&22f12519d61?812114122@62112l3J2152Ilhll33ll}1717b221131
- . L _ _ - - L " B

REF .
NO.

P
+ - .; - - - "

o . o [
55937139315755575533$9317357793559577
BN N M NN S G e NN N N N 5 .

¥ . v . - n -

. . .
4#4&34341422&2333243323322224
. v 3

o« M
oo

PAGE
NO

v . e -
! o - ) ) N .
T . - - . - .
- Lo ' ' . T - - < N \ " .
345678125218927BBQIf633655&62600006?2&6794560775801299153726@556??7@
YT Y T T B s - N A T = Y g R R - R TRV 0. .
1 5666668999911111112222223333336&66ﬁ6777990012222ﬁ5555?77399002335556
I 3888888.883899999990.9<99999999999.99998.@999900UDOO.‘OOOOOGAOOOOOOIIILIIEII
| N NN O A N N S I P CN N S R S IV I N NN N N N NN NS AN NN SN MM amomonmermeo me e mmo e e
CCCUCCCCCCCCUCCGCGUCCUCCCCCCC&CCCCGGUCHCGUCCUCCUCCCCCCCCGQCCCCCCCCGC

- L ? b B A . -7

PART
NO

™ 12.}43007.9.., S e o O o m - R = o O~ —teo [T s T N o= O ™ O M —

| 215llru_lll:..\,.21163131227221113123122222&12188112399311189111&121119333

> - ~ . . - . . b . i "L
1 n - - v . R .

 REE:
NO

. R . . .
“a .. . ., R !

- . . ) . - o o . .. ‘ ‘.
‘531333?9135539111.ﬁ.1£11114913311&13}11}99393.1.J11.ﬂ;3111333%39999191.11.11111
CTNMIONNNMD AOMI I LIS INIITI LTI SOOI ANLNENOLTNOOONOATI O OO T T LT L T2 ‘

3 a

PAGE
NO

LU ’ [ \

: .o o ' .. . T . . _ s .
- . ' N . L . - . } } %} i . - . A R A
. . N N - . . ' . ! - co- N
. A . - . - . . -t - ‘ i

4
33112.555?26422345A57.890123..45578012345.67.90.1777912666773590&23455789012
I NN IR OO NN OO OGO QOWD ORISR QOO O TN NN E e 0 S0 N0 0NN NN NN D0 0
ISR A 0 D D10 [~ [ e I e 1 P e B [ e 15 T T e B B B PP P P P P B B b T b b P P N P P P T €0 60 60 63 60 €0 €0 €0 G0 90 00 10 60 60 0 0 00 & 00 @ @
_._ 22222222222222222222222222222222.222222222222222222222222222222222222
DOUOCLOUU LT DN LU0 0URLULDIDUOOLDLLLDOLAUDLLDRODULDDLLLLLLDDVDRLDLYDTDODLY
- . . ' - ° ‘ . ‘ . *

- . . L. -, - - .

'

PART
NG

oD A O ... md N ~ e oo wo - V@A NOD oM , = <
252251918?581711211.317..4291.":423.15.42;4612151,.456775561112211.2211127[8#216

REF .
NO

: . ,.
. . . l
? - . r - - - . LY

- - s - A

O AN N T I BN e N N D el S A AR O A OB M I P NN N P P N A A O OO A0 OO OO AN Mt e S TN O
- 1331&4332233._243,4235222&.33232222322533&&.#43&3333333434334;.4324.3.&322

PAGE
'NO

s . -

- L N i ' o . - N . . . ; . P . )
AL . . : i S . .
A - - . L Cos - : :

nwoo - . . Lo - . . :
O N N B ' . . LI i . . R
5?99228526655661.&5?888365&.6622295617.._./31290125572345?3136883868950393

1 ,110088702907000002366689Dl5l5?.762r4689961410..l._ql..r...ﬂ..u.4555555257?.67*515&6023

1 2_?_77..4,46227991112355?770011].1663,47025588833?33333333335052552&8034522

1 222200011112333.&&4&.&&14555_355555.,.u..o_;..7.077889@99.999999.9999012.22333&&&..455

H RRRR.I..I..I..I..I..lll..lali.l.l..].l.l.l.w..l]I.I.ll.l]]l]l]lLlI.I..h_l..-LlI.l.ll...l.ll£11422222222222222

e LR R LR N SR RS LT RS R LR LS LN S R SR S R CAAN LR LR R TR AR LR R TR IS Y SR AR MR LS RS RO RS RO SR SRS R RERARSRE RS RS EOESRL RIS ELE RS RS

BART
NO




(-

“

v

'NUMERICAL INDEX

PART

..\ﬂr-ﬁ\
b D
=
B
.
o
<=
D

o

=
(TR =]
tl =
o
T
uo
=<z
(=9

L
[P
s A =]
=
(="
o
1l =
("'
Iz .
SO
<< 2
I

-

»” { -
B - i
- ) 2 .
. v
1 - - a
v ! ! - . / ! .
N P . - . !
! ) P - 5
1 - ¥ - - -
- 3 » i f u N
e B o
* R t. . -
f . - L
PR . 4 .
3 | L] .
. n - i \\
w -
- - - .
. ; /A
. ' . '
. i . .
. .
\ . - - .
. |
f “
B » N
- .
] 4 .
! 5 2 '
» ' (.
[ 1 .
. L
i
3. i - e - ’
o " .
B i , .
¢ ' - / ’ i '
. d-. 4r ~ )
o= b »r " N
e N p
L4 ER ‘ . . - “ 4 f
. ' . K " . [ X s
. . s
—— . u
. N .. o .
. ‘ : :
~ N
* - - - - »
Y . .
¥ N - . L.
L ~ I
- .
T -
b '
\ ——
. N
- ~ 1 - : r
! Y '
' .
L * N 7 ‘ N
- b
f -
| . - o
- ! o
. . . .
. N . g hD
1, i .‘ '
. u nﬁu ﬂ
4 - T
- .
5 - . P
: ) !
e * * v . ’ N !
" &r . - ° e
* - L
LY . Al
#
b .
o . o
- . \ .
- - P + o, .
- . L K ‘.
. Lt a s
[ '
& e
w0 OO ™~ . N~ o Mm@ of momos B OOMNMNIGENS T I = o I~
MO =2 = A ONDO HONM NS A MmO — o (DN~ = 531321:&51321.4.121338&51P715&16\£22 .o
|

. ' . ’ ) ' \_ . - .

\ S P L ' .
- . i - . . f v/
3373917333797..9917557933T357951355135153?593953551339979lglgﬂan«m

321..42332333341.12212&133&222232222333533.&223322235232221323432
.

- - v
>

g .
. L oa N

s PR I i . L4 . - B /

- :v.d ‘ r . - ' - - F .\

A s -
175700&.112130966613899990000011.1111113881111255553319520779"02 .
5579..4&57?7&515333&2411112222222222222011?222222223346?5111515 , R

oOQoOOoOo0D nwoooomm - L. ° N ? . 155555555555555012 ] L -
OO N . HHAHAA A ; S ot . [t} : . :
________.______,___-_______.u_._____H._____&,.__“____________________
DOOOD OO TRV NS S NANNNNNOANNNNNASNENN AN NN NN NN R IR OO — Mo
MEMMEOMIMOMOR000DOOODCCT NGO NGTROTOOTHGE G000, [ A T L T (R I e N T T
11!..!11111.!].111..11111..1-1.!.I.l.I.l..llL.l......l._l..._L.{.l..L‘l.l.l.l1]11]!1!]1111112222333

;v
. 1

2 7 - - N

1
1
l
3

1
1
1
1

1
1
8
'

-

—muone

s

o v

W

‘at N~ o

¢

Foe

-

— D

I

S P~ MU O s O ,
.9331121159223\13.3712222221271161313125.l..I_.l.&.271042652:432155&513].17112361p

a

.8 . - B .

L=} ©FWw M

e WE—® ol ©

s
. -

.
v

’

7,.371.99535553.11355,.135357593?2?95355351131....1333937357.757759333333513357...
NOONANMONNNNMNONMIAIOMEONNNMEN T ITNNONNNON OO NNNNC O NN TN OO0 MM e NN
- . . . > . o H - . . .

" -
' )

v ) ’ ! ' e T . . o A . .

. - . : : . \\ . e .
22233155577778333024555611112223333333399956511111\1.n..n...uBOO126000102&..&
COOoO- o000 Oo0QOoOM M- 100010000000000000668666771111L133338885 11112333
1111111222222222—29 O = = lllllllllllllll?_ 11199999999991113 33333‘333.

. - . ~ R A i L. g

‘_______.___“__A__._:__.__,____.______________d_,__.___,________.______.n__‘_____
333333333333333333&.&.{L16990_Q_9Q.90_990_990.99111111111111111111122222222?
lI.ll..I.l.ll!.l_l.l.]ll.1ll.ll?322222222222?2722223333333333333333333333333331

, |1l..l..-l.|,.l..l...l...|..l..l..l...l.-l.nl.l..l.11..1._ll|.|.|.|.|.1.l.|.1|..l.|..lu.l.1.|11|.|.]1.I..Jl,..l..l.l..l.l..l..l..l..l.].li.l.l,_l..lu_.l..l.].l_.l...lll..

a

1

.
1

v

2

s OO AN ~F et o~ ig} 9051327 - TRV, RV W) R
372981311@116711192111122151&133111151353312 ?23.&.89&.112386212122.&1139
. ‘m r . )
. . ; S, .
v 1 -
9373.51“5799559955957??39757331199511379779_....77.77137375555113593?93793
, ot o - — — -t o e e 1111111113334333313223&32‘

’ 90123&5578901&2”3&

z

=1 U0 D 1N

M

-

Ll I RN

1

=

—

L. FITRO

[

O ot N [eR'a)

)

Y
- R - »
b

Q1 O N D R N

Nis'commo o
s

.
i

T

L ..-

C(nun.n..l.l..l.l..l.].b..l...

.ﬁ4555553555566656 Moo OoOCCOanINN~R . L
MOODOOOOOONODTOO | L L L E Ly
CO0O0OQODOO N~ e m
B IR e R . - e R R I
SLV00 [ERERS




